



## Scopolamine Hydrobromide Transdermal Patch (Transderm-V®) Discontinuation

Sandoz Canada, Inc., the sole Canadian supplier of transdermal scopolamine, has discontinued this product.<sup>1</sup>

Health Canada approved indications for transdermal scopolamine<sup>2,3</sup>

- prevention of symptoms of motion sickness such as nausea and vomiting

Other uses of transdermal scopolamine

- to help prevent nausea and vomiting in postoperative patients<sup>2-4</sup>
- manage hypersalivation and/or drooling in patients with neurologic or neuropsychiatric disturbances or severe developmental disorders<sup>3-7</sup>
- terminal airway secretions (death rattle)<sup>8-12</sup>

Alternate available formulations of scopolamine

- Scopolamine hydrobromide injection 0.4 mg/mL, 0.6 mg/mL (Omega laboratories Ltd)<sup>13</sup>

Therapeutic alternatives for transdermal scopolamine

(Most therapeutic alternatives are off-label.)

### 1. Prevention of symptoms of motion sickness (nausea and vomiting)<sup>14</sup>

**Alternative measures\***

- Avoid eating large amounts within 3 hours of travel
- Avoid dairy products and foods high in protein, calories or sodium before travel
- Avoid alcohol, smoking and disagreeable odours during travel
- Increase ventilation and exposure to cool fresh air
- Minimize head movement by pressing head into headrest
- Avoid visual stimuli that commonly precipitate motion sickness, such as reading or watching videos during travel
- Focus on a stable external object or the horizon during travel
- Stay in a central location while on a boat, which is the least susceptible to motion
- Sit in the front seat of a vehicle with a clear forward view and, if possible, drive the vehicle rather than be a passenger

\*Reproduced with permission from Hughes C, Petrucha R. Nausea and Vomiting [Internet]. Ottawa: Canadian Pharmacists Association; 2021 April 14 [cited 2022 Aug 31]. Available from: <https://cps.pharmacists.ca/>. Subscription required.

**Pharmacologic agents**

Drug (chemical class)	Dose	Comments
<b>Dimenhydrinate</b> (antihistamine)	<b>Adults:</b> : 25-100 mg Q4-6H PRN PO <sup>14,15</sup> (max 400 mg/day) <sup>14</sup> LA: 100 mg Q8-12H PRN PO (max 300 mg/day) <sup>14</sup> <b>Children:</b> 2-5 yr: 15 -25 mg Q6-8h PRN PO <sup>14,15</sup> 6-12y: 25-50 mg Q6-8H PRN PO <sup>14,15</sup>	Take 60 minutes prior to departure  For shorter trips <sup>14</sup>  Most appropriate agent for children > 2 yr; consider test dose since some children experience paradoxical excitability <sup>14</sup>
<b>Diphenhydramine</b> (antihistamine)	<b>Adults:</b> 25-50 mg T-QID PRN PO up to 200 mg/day <sup>16</sup> <b>Children:</b> 6-12 yr: 12.5-25 mg Q4-6H PRN PO <sup>16</sup>	Take 30-60 minutes prior to travel  For shorter trips <sup>14</sup>
<b>Hydroxyzine</b> (antihistamine)	<b>Adults:</b> Initial: 25-100 mg Q4-6H PRN PO (max 100 mg/day) <sup>14</sup>	Take 30-60 minutes prior to travel  Adjust subsequent doses to response <sup>14</sup>  Maximum daily dose is because of QTc prolongation risk <sup>14</sup>
<b>Promethazine</b> (antihistamine)	<b>Adults:</b> 25mg BID <sup>17</sup> <b>Children</b> ≥ 2 yr: 0.5mg/kg Q12H PRN <sup>17</sup>	Take 30-60 minutes prior to travel (time of onset 2 hours)  Longer duration of action than dimenhydrinate; may be beneficial for refractory nausea or when dimenhydrinate is ineffective <sup>14</sup>  Considerable sedating, anticholinergic and EPS effects <sup>14,15</sup>  Avoid use in children < 2yr or < 9 kg <sup>17</sup>
EPS =extrapyramidal symptoms; LA = long-acting; yr = years old		

**Notes**

- Persons who travel frequently or suffer persistent symptoms may benefit from habituation: a behavioral therapy that gradually increases exposure over time to increase tolerance to stimuli that cause motion sickness.<sup>16</sup>
- Note that if sedation with an antiemetic is troublesome, ¼-½ of the dose can be given with some preserved efficacy.<sup>16</sup>
- Tips to manage dry mouth side effects: saliva substitute or pilocarpine 2% eye drops PO q6h PRN.<sup>15</sup>
- Exercise caution if any of these agents are taken while driving as all are sedating.<sup>14-16</sup>

## 2. Prevention of post-operative nausea and vomiting

### Alternative measures

- Acupressure, acupuncture,<sup>18,19</sup> ginger root, and aromatherapy may be used as adjuncts to prevent or treat post-operative nausea and vomiting (PONV).<sup>18</sup>

### Pharmacologic agents

Drug (chemical class)	Dose	Comments
<b>Dexamethasone</b> (corticosteroid)	<b>Adults</b> 4-8 mg IV after induction <sup>18,19</sup> <b>Children</b> 0.25 mg/kg IV up to 4 mg <sup>19</sup>	Used alone or with other antiemetics  Use is limited by steroid adverse effects <sup>18</sup>  Most studied and commonly used agent for PONV in children <sup>19</sup>  As effective as ondansetron <sup>15,19</sup>
<b>Dimenhydrinate</b> (antihistamine)	<b>Adults</b> 50-100 mg PO/ 50 mg IM/IV pre-op, followed by similar doses PRN post-op; repeat as necessary up to 400 mg/day <sup>4</sup> <b>Children</b> 0.5 mg/kg/ dose IV pre-op; max 25 mg/dose <sup>4</sup>	Similar efficacy to metoclopramide <sup>15</sup> , dexamethasone, and ondansetron <sup>19</sup>  For treatment (only if a different drug class was used prophylactically and failure of prophylaxis): 0.5 mg/kg/dose B-TID IV <sup>4</sup>
<b>Fosaprepitant</b> (Neurokinin-receptor antagonist)	<b>Adults</b> 150 mg IV pre-op <sup>18,19</sup>	May be more effective than ondansetron <sup>18,19</sup>
<b>Haloperidol</b> (Dopamine antagonist)	<b>Adults</b> 0.5-2 mg PO/IV/IM <sup>18,19</sup> 30 minutes prior to end of surgery <sup>15</sup>	2 mg IV has similar efficacy/tolerability to ondansetron 4mg IV <sup>15</sup>  Potential for QT prolongation and EPS <sup>15,19</sup>
<b>Metoclopramide</b> (Dopamine antagonist)	<b>Adults</b> 10 mg IV <b>Children</b> 0.1 mg/kg IV, max 10mg <sup>19</sup>	Weak antiemetic; prevents delayed gastric emptying from opioid use <sup>18</sup>  Neurological effects limit its use <sup>4</sup>  May be Less effective than other agents <sup>19</sup>  Risk of EPS, especially in children (avoid <1yr) <sup>19</sup>  Higher doses have been reported but are associated with increased risk of adverse effects <sup>19</sup>

<b>Ondansetron</b> (serotonin antagonist)	<b>Adults</b> 4 mg IV at end of surgery (max 16 mg); 8 mg PO 30-60 minutes prior to surgery <sup>4</sup> <b>Children</b> 0.1 mg/kg IV max 4mg <sup>19</sup>	Repeat doses in response to inadequate control of PONV from pre-operative doses are generally not effective <sup>4</sup>  Risk of prolonged QT interval <sup>4,18</sup>  4 mg IV = 8 mg PO <sup>4</sup>
EPS = extra pyramidal symptoms; PONV = post-operative nausea and vomiting		

### Notes

- Combination therapy may be more effective than the use of a single agent in adults with moderate-high risk of PONV; drugs from different classes with different mechanisms of action can be used.<sup>18</sup>
- Treatment of PONV: if vomiting occurs < 6 hours postoperatively, give an antiemetic from a different class than was used for prophylaxis<sup>18</sup> unless the effect has worn off or an inadequate dose was used.<sup>19</sup> If vomiting occurs > 6 hours postoperatively, consider using a second dose of ondansetron, but do not give a second (rescue) dose of dexamethasone.<sup>18</sup>
- Ondansetron is particularly useful for rescue since it is non-sedating.<sup>19</sup>
- Agents with limited evidence: gabapentin, mirtazapine, clonidine.<sup>18</sup>

### 3. Management of hypersalivation and/or drooling (e.g., in Parkinson disease, amyotrophic lateral sclerosis, and cerebral palsy)

#### Alternative measures

- Speech and language therapy (Parkinson disease and cerebral palsy)<sup>5,20</sup>
- Chewing gum or hard candy to encourage swallowing (Parkinson disease)<sup>21,22</sup>
- Positioning (to prevent saliva spilling from mouth or collecting in back of the throat)<sup>5,9</sup>
- Botox injections into the salivary gland may be necessary in refractory cases<sup>21,22</sup>

#### Pharmacologic agents:

Drug (chemical class)	Dose	Comments
<b>Amitriptyline</b> (tricyclic antidepressant)	<b>Adults</b> 10-150 mg PO daily <sup>9</sup>	CNS and anticholinergic side effects <sup>4,9</sup>
<b>Atropine</b> (anticholinergic)	<b>Adults</b> 1-2 drops of 1% ophthalmic solution SL OD-BID <sup>20</sup> 0.4-0.6 mg B-TID PO/SC or 0.25-0.75 PO mg daily of injectable solution (ALS) <sup>9</sup> <b>Children</b> with excessive drooling 1 drop of 1% ophthalmic solution BID <sup>23</sup>	
<b>Glycopyrrolate</b> (antimuscarinic)	<b>Adults</b> 1-2 mg/day B-TID PO <sup>20,21</sup> ; 0.1-0.2 mg TID SC (ALS) <sup>9</sup> <b>Children</b> with cerebral palsy	Fewer CNS effects (does not cross BBB) <sup>6</sup>

	solution (three doses per day PO; week 1: 40 µg/kg/per dose; week 2: 60 µg/kg/per dose; week 3: 80 µg/kg/per dose; week 4: 100 µg/kg/per dose to a max 2 mg per dose <sup>6</sup>	Oral solution can be given via feeding tube <sup>6</sup>
<b>Hyoscine butylbromide</b> (anticholinergic)	<b>Adults</b> 10 to 20 mg Q4-6H PO/PR <sup>9</sup>	Refer to reference for considerations of rectal administration <sup>23</sup>
<b>Ipratropium bromide</b> (antimuscarinic)	<b>Adults</b> 1-2 sprays of 0.03% nasal spray QID PRN SL (max 8 sprays /day) <sup>24</sup>	In one small study, no change in objective measures; improvements in subjective measures were similar to placebo. <sup>24</sup>
ALS = amyotrophic lateral sclerosis; BBB = blood-brain barrier; CNS = central nervous system		

### Notes

- Use of topical agents minimizes cognitive adverse effects.<sup>20</sup>
- Ensure mouth does not become too dry as saliva is necessary for swallowing.<sup>9</sup>

## 4. Management of terminal airway secretions (death rattle)

### General information

- Respiratory congestion is the noise from salivary secretions that collect in the throat because the patient is unable to swallow due to extreme weakness or reduced level of consciousness; death often occurs within 48 hours of onset.<sup>8,10</sup>
- Respiratory congestion is due to bronchial secretions as a result of pulmonary infection, aspiration, or edema may be unresponsive to palliative treatment.<sup>10</sup>
- Reassure family that the sound is not associated with respiratory distress.<sup>8,10,11</sup>
- If the patient is alert, respiratory secretions can be alarming so early management is important.<sup>10</sup>
- There is no evidence that withholding hydration or administering diuretics reduces secretions.<sup>8</sup>
- The use of pharmacologic agents to reduce airway secretions is controversial. No agents have demonstrated clear benefit over placebo, yet have potential to cause adverse anticholinergic effects, and the extent of distress secretions cause patients is unknown.<sup>25</sup>
- If pharmacologic management is chosen, prophylaxis appears to offer greater benefit than treatment of secretions already present.<sup>11,26,27</sup>
- Discontinue if ineffective and/or adverse effects emerge.<sup>11</sup>

### Non-pharmacologic management

- Provide good mouth care and hydrating eye drops if necessary as anticholinergic agents can cause dry mouth and eyes.<sup>8,10</sup>
- Position patient on side to promote drainage and prevent pooling of secretions<sup>7-11</sup> (most effective non-pharmacologic intervention<sup>10</sup>).
- Humidify the room and ensure frequent mouth care.<sup>8,10</sup>

## Pharmacologic agents

Drug (Chemical Class)	Dose	Comments
<b>Atropine</b> (anticholinergic)	<b>Adults</b> Initial: 1-2 drops of 1% ophthalmic solution Q1-2H PRN SL <sup>7</sup> Injectable solution: 0.4-0.8 mg Q4-6H SC and/or Q1H PRN <sup>7</sup>	More anticholinergic side effects (confusion, agitation, hallucinations, restlessness)  Use of ophthalmic drops is based on anecdotal evidence <sup>7</sup>
<b>Glycopyrrolate</b> (antimuscarinic)	<b>Adults</b> 0.1-0.4 mg Q6-8H SC/IV <sup>7</sup> , max 1.2 mg/day <sup>22</sup> ; or 0.2 mg SC once, then SC/IV infusion of 0.6-1.2 mg/day <sup>11</sup> 0.5 mg TID PO PRN <sup>8</sup> <b>Children</b> 0.04-0.1 mg/kg Q4-8H PRN PO (max initial dose 1-2 mg); 4 mcg/kg Q4H PRN IV (max initial dose 0.1 mg) <sup>12</sup>	Fewer CNS effects (does not cross BBB) <sup>7,11</sup>  Reduce dose by 50% in end-stage renal failure <sup>9,10</sup>
<b>Hyoscine butylbromide</b> (anticholinergic)	<b>Adults</b> 20 mg SC Q4-6H PRN <sup>9,10</sup> ; or 20 mg SC once, then continuous SC infusion of 20-120mg over 24 hours <sup>10,-12</sup>	Fewer CNS effects than scopolamine <sup>11,12</sup>
<b>Ipratropium</b> (antimuscarinic)	Anecdotal evidence; dose unknown <sup>7</sup>	20 mcg HFA or 0.03%/ 0.06% intranasal solution
<b>Scopolamine hydrobromide</b> (anticholinergic)	<b>Adults</b> 0.4-0.6 mg Q4-6H SC <sup>10</sup> ; 0.3 mg PO or SL Q4-6H PRN <sup>11</sup> <b>Adolescents</b> 0.4 mg/dose Q8H PRN PO <sup>12</sup> <b>Children</b> 6 mcg/kg Q8H SC/IV PRN (max initial dose 0.3mg) <sup>12</sup>	Most sedating <sup>7</sup>  Avoid in conscious patients (may cause delirium and/or sedation) <sup>8</sup>  Avoid in end-stage renal failure <sup>10</sup>  Use injectable solution for PO and SL administration
BBB = blood-brain barrier; CNS = central nervous system; HFA = hydrofluoroalkane		

### Notes

- Onset of effect of SC anticholinergics is within 30-60 minutes.<sup>10</sup>
- Systemic treatment may increase risk of delirium.<sup>9</sup>

**Written by:**

Janice Norfield, BSP, Medication Information Consultant, medSask

**Reviewed by:**

Tammy Quinn, BSc (Pharm), Clinical Editor, CPhA

Dorothy Sanderson, BSP, Medication Information Consultant, medSask

Carmen Bell, BSP, Medication Information Consultant, medSask

December 2022

*No part of this work may be reproduced, distributed, or transmitted in any form or by any means, including photocopying, recording, or other electronic or mechanical methods, without the prior written permission of the copyright holder. For copyright permission requests, please contact [druginfo@usask.ca](mailto:druginfo@usask.ca).*

©2022 medSask

## References

1. PharmaClik. McKesson Canada 2022 [cited 13 Jul 2022]. Available from: <https://www.mckesson.ca/customer-access>
2. Health Canada. Licensed Natural Health Products Database. Ottawa, ON: Health Canada; 2022 [cited 13 July 2022]. Available from: <https://health-PRoducts.canada.ca/lnhpd-bdpsnh/index-eng.jsp>
3. CPS [Internet]. Ottawa (ON): Canadian Pharmacists Association; 2012 Sep 1 [cited 2022 Jul 13]. Scopolamine. [Product monograph]. Available from: <https://cps.pharmacists.ca/>. Subscription required.
4. Lexi-Comp Online™, Lexi-Drugs Online™, Hudson, Ohio: Lexi-Comp, Inc.; 2022; cited 13 Jul 2022.
5. Barkoudah E. Cerebral palsy: overview of management and prognosis. Post TW, ed. UpToDate. Waltham, MA: UpToDate Inc.; [cited 16 Jul 2022]. Available from: <https://www.uptodate.com>. Subscription required.
6. Parr JR, Todhunter E, Pennington L, et al. Drooling Reduction Intervention randomized trial (DRI): comparing the efficacy and acceptability of hyoscine patches and glycopyrronium liquid on drooling in children with neurodisability. Arch Dis Child. 2018;103(4):371-376.
7. Fraser Health. Hospice Palliative Care Program: Symptom guidelines [Internet]. Surrey BC: Fraser Health Authority; November 2006 [cited 13 Jul 2022]. Available from: [https://www.fraserhealth.ca/-/media/PROject/FraserHealth/FraserHealth/Health-PROfessionals/PROfessionals-Resources/Hospice-palliative-care/Sections-PDFs-for-FH-Aug31/9524-06-FH---Sym\\_Guide-ALS.pdf?rev=3ed6df1ab9364955ac8cf881777b3c2e](https://www.fraserhealth.ca/-/media/PROject/FraserHealth/FraserHealth/Health-PROfessionals/PROfessionals-Resources/Hospice-palliative-care/Sections-PDFs-for-FH-Aug31/9524-06-FH---Sym_Guide-ALS.pdf?rev=3ed6df1ab9364955ac8cf881777b3c2e)
8. Alberta Health Services. Palliative Care Tip – Issue #19: Management of noisy respiratory secretions in the final hours to days of life [Internet]. Edmonton AB: Alberta Health Services; 2018 [cited 13 Jul 2022]. Available from: <https://www.albertahealthservices.ca/assets/info/peolc/if-peolc-palliative-care-tips-issue19.pdf>
9. Kosar L. Palliative Care Symptom Management Considerations. RxFiles Drug Comparison Charts. Saskatoon, SK: University of Saskatchewan; [updated June 2022; accessed 13 July 2022]. Available from: <https://www.rxfiles.ca/RxFiles/uploads/documents/members/CHT-Nausea-and-Vomiting.pdf>
10. BC Centre for Palliative Care. B.C. Inter-professional palliative symptom management guidelines: Respiratory Congestion [Internet]. New Westminster, BC: BC Centre for Palliative Care; 2017 [cited 13 Jul 2022]. Available from: <https://bc-cpc.ca/wp-content/uploads/2019/03/11-BCPC-Clinical-Best-Practices-colour-Respiratory-Congestion.pdf>
11. Hartman S. Palliative care: The last hours and days of life. Post TW, ed. UpToDate. Waltham, MA: UpToDate Inc.; [cited 13 Jul 2022]. Available from: <https://www.uptodate.com>. Subscription required.
12. Hauer J. Pediatric Palliative Care. Post TW, ed. UpToDate. Waltham, MA: UpToDate Inc.; [cited 12 Aug 2022]. Available from: <https://www.uptodate.com>. Subscription required.
13. Health Canada. Drug product database online query [Internet]. Ottawa, ON: Health Canada; 2022 [cited 2022 Jul 13]. Available from: <https://health-products.canada.ca/dpd-bdpp/index-eng.jsp>
14. Hughes C, Petrucha R. Nausea and Vomiting [Internet]. Ottawa: Canadian Pharmacists Association; 2021 April 14 [cited 2022 Jul 13]. Available from: <https://cps.pharmacists.ca/>. Subscription required.
15. Regier L, Jensen B. Nausea and vomiting treatments. RxFiles Drug Comparison Charts. Saskatoon, SK: University of Saskatchewan. [updated Aug 2021; accessed 13 July 2022]. Available from: <https://www.rxfiles.ca/RxFiles/uploads/documents/members/CHT-Nausea-and-Vomiting.pdf>
16. DynaMed [Internet]. Motion Sickness. Ipswich (MA): EBSCO Information Services. 1995 – 2022; [cited 13 Jul 2022]. Available from: <https://www.dynamed.com/condition/motion-sickness>. Registration and login required.
17. CPS [Internet]. Ottawa (ON): Canadian Pharmacists Association; 2019 Oct 09 [cited 2022 Sept 05]. Phenothiazines [product monograph]. Available from: <https://cps.pharmacists.ca/>. Subscription required.
18. DynaMed [Internet]. Postoperative Nausea and Vomiting (PONV) in Adults. Ipswich (MA): EBSCO Information Services. 1995 - 2022; [cited 15 Jul 2022]. Available from: <https://www.dynamed.com/management/Postoperative-nausea-and-vomiting-PONv-in-adults>. Registration and login required.
19. Feinleib J. Postoperative nausea and vomiting. Post TW, ed. UpToDate. Waltham, MA: UpToDate Inc.; [cited 12 Aug 2022]. Available from: <https://www.uptodate.com>. Subscription required.
20. DynaMed [Internet]. Record No. T115172, Parkinson Disease. Ipswich (MA): EBSCO Information Services. 1995 - 2022; [updated 2018 Dec 04, cited 12 Aug 2022]. Available from: <https://www.dynamed.com/condition/parkinson-disease>. Registration and login required.
21. Jin M. Parkinson's Disease. RxFiles Drug Comparison Charts. Saskatoon, SK: University of Saskatchewan. [updated Aug 2021; accessed 13 July 2022]. Available from: <https://www.rxfiles.ca/RxFiles/uploads/documents/members/CHT-Parkinson.pdf>
22. Chahine L. Management of nonmotor symptoms in Parkinson Disease. Post TW, ed. UpToDate. Waltham, MA: UpToDate Inc.; [cited 12 Aug 2022]. Available from: <https://www.uptodate.com>. Subscription required.
23. Clinical Resource, Giving Meds by Alternate Routes. Pharmacist's Letter/Prescriber's Letter. February 2020.
24. Thomsen TR, Galpern WR, Asante A, et al. Ipratropium bromide spray as treatment for sialorrhea in Parkinson's disease. Mov Disord. 2007 Nov 15;22(15):2268-73. doi: 10.1002/mds.21730.



25. Watts T, Willis D, Noble S, Johnston B. Death rattle: reassuring harbinger of imminent death or a perfect example of inadequacies in evidence-based practice. *Curr Opin Support Palliat Care*. 2019 Dec;13(4):380-383. doi: 10.1097/SPC.0000000000000463.
26. Taburee W, Dhippayom T, Nagaviroj K, et al. Effects of anticholinergics on death rattle: a systematic review and network meta-analysis. *J Palliat Med*. 2022 Oct 3. doi: 10.1089/jpm.2022.0386.
27. van Esch HJ, van Zuylen L, Geijteman ECT, et al Effect of prophylactic subcutaneous scopolamine butylbromide on death rattle in patients at the end of life: The SILENCE randomized clinical trial. *JAMA*. 2021 Oct 5;326(13):1268-1276. doi: 10.1001/jama.2021.14785